



CONSUMER PRODUCTS SERVICES DIVISION

**Technical Report:** (6624)083-0022  
Date Received: MAR.23, 2024  
Date Modified: /

MAR.29, 2024

Page 1 of 4

ANJI PASS SHOP STANDARD LETTER FURNITURE FIRM  
ANJI COUNTY DIPU TOWN SWIVEL CHAIR MARKET 4415#

Sample Description: 01421 LEATHAIRE FABRICS  
Manufacturer: / Model/Style: 01421  
Buyer: / PO No.: /  
Country of Origin: / Country of Destination: /  
Color: / SKU: /  
Protocol No.: /

**EXECUTIVE SUMMARY:**

| TEST REQUESTED                                           | CONCLUSION | Remark |
|----------------------------------------------------------|------------|--------|
| 1) Technical bulletin 117 -2013 Section I (Cover Fabric) | PASS       | /      |

**REMARK:**

1. The client specifies the test methods and requirements.



ANJI PASS SHOP STANDARD LETTER FURNITURE FIRM

Technical Report: **(6624)083-0022**

MAR.29, 2024

Page 2 of 4

**BVCPS (SHANGHAI) GENERAL CONTACT INFORMATION FOR THIS REPORT**

TELEPHONE NO

86-21-24166888

E-MAIL:

[bvcpshtoy.sh@bureauveritas.com](mailto:bvcpshtoy.sh@bureauveritas.com)

**BUREAU VERITAS**

**CONSUMER PRODUCTS SERVICE DIVISION (SHANGHAI)**

**Laboratory Test location:**

**No. 368, Guangzhong Road, Zhuanqiao Town, Minhang, Shanghai.**

**No. 168, Guanghua Road, Zhuanqiao Town, Minhang, Shanghai.**

Hyde Bao

PRODUCT LINE MANAGER(HARDLINE DIVISION)

**The Test Results are Listed As Below:****1. Technical Bulletin 117 -2013 Section I (Cover fabric)**

| Specimen No. | Smoldering time<br>(>45min or Not) | Char Length / in | Requirement                                                           | Rating |
|--------------|------------------------------------|------------------|-----------------------------------------------------------------------|--------|
| 1            | Not                                | 0.3              | Maximum char length<br>of any specimen shall<br>not exceed 1.8 inches | PASS   |
| 2            | Not                                | 0.3              |                                                                       | PASS   |
| 3            | Not                                | 0.2              |                                                                       | PASS   |

**Tested Item(s):** Grey leather**Remark:**

1. If the specimen continues to smolder after the 45 minute test duration, the cover fabric fails the test.
2. If more than one initial specimen fails, the cover fabric fails the test.
3. If any one of the three initial specimens fails, repeat the test on additional three specimens. Record the additional test specimens result in new datasheet and provide the Final Overall Rating.
4. If all three additional specimens pass the test, the cover fabric passes the test. If any one of the additional three specimens fails, the cover fabric fails the test.



ANJI PASS SHOP STANDARD LETTER FURNITURE FIRM

Technical Report: (6624)083-0022

MAR.29, 2024

Page 4 of 4

**EXHIBIT**



END